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FLAME TESTING REPORT **

Date: September 16, 2016

Piece Number: -
STYLE: EGYPT
COLOR: -
FINISH: NO FLAME RETARDANT CHEMICAL
Additional comments -

TEST RESULTS

Flammability

NFPA 260 Class | Class Date: 9/16/2016
1]

UFAC Flammability: Class | Class Date: 9/16/2016
Il

California TB117- X | Class| | O | Class Date: 9/16/2016
2013 Il

TEST NUMBER: ASTM D1230-94

COMMENTS: BURN area should not exceed 45mm to be Class |
Anything over is considered Class Il.

Char Length: 10mm

Test Results: PASS 1 FAIL

** This test was performed as a Quality check for processes.
It is not represented to meet any compliance or certification.




TESTED BY: Toemee Cploce

Renea Colvin, Lab Tech

** This test was performed as a Quality check for processes.
It is not represented to meet any compliance or certification.






